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@eived:10124/2017 Completed:11/06/2017 |Letter: P4 RV [P.O.#: Test Report #: 3-21942-4-
Client's Style: PVC Vinyl Upholstery. Content: PVC Vinyl Upholstery. Weight: 38.515 oz/lyd. Product End Use: Upholstery,
Identification| Thickness: 0.0460in.
Tested For: Damian Maldonado Key Test: ASTM D 2261/ACT 150
Vescom America
PO Box 1198 : Tel: 1-(252)-431-6233 Ext:
Henderson, NC 27537 Fax: 1-{ )- -
Test Category: Tongue Tear Coated Fabrics Specifier: ACT LE 2015: V 8/15
PC: 15H NTR 9/15 dl/sm

TEST PERFORMED: ASTM D 2261-02 - Standard Test method for Tearing Strength of Fabrics by the Tongue
(8ingle Rip) Procedure [CRE Machine] --

As cited by the ACT Voluntary Performance Guidelines (January 2015)

PRODUCT CATEGORY: Upholstery - Coated Fabrics, Knits and Wovens

BASE MATERIAL: ([x] Knit; [ ] Woven
RESULTS: Against Machine Against Cross Machine
Direction Directicn

Specimen # (1bs) (1bs)

1 7.4 9.9

2 6.4 8.2

3 8.3 8.9

4 6.0 9.3

5 8.5 9.8

Avg: 7.3 9.2

REMARKS: None.
ACCEPTANCE CRITERIA:
Machine Direction: 4 lbs. minimum average
Cross Machine Direction: 4 lbs. minimum average
CONCLUSICN: Based on the above Results and Acceptance Criteria, the item tested:
[x] Complies; [ ] Does not comply

CERTIFICATION: I certify that the above results were obtained after testing sgpecimens in accordance
with the procedures and equipment specified above.

Phyllis Pettit Nov 09 2017
AUTHORIZED SIGNATURE
GOVMARK
JonJAC (Page 1 of 1)

The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from Govmark.
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